

Allergies:



ORDERED		Outpatient Post-Op Orders	TIME ORDER NOTED
Date	Time		
		() Transfer to Recovery Room	
		() To OPSU when ready	
		() Vital signs every 15 minutes x 4; then every 30 minutes x 2; then every hour	
		() Outpatient diet; encourage liquids	
		() Up ad lib when fully awake; encourage ambulation	
		() IVF: @ _____ cc per hour	
		() Discontinue IV and IVF when absorbed	
		() Acetaminophen (Tylenol) 650 mg PO every 4 hrs prn T greater than 100 degree pain	
		() Acetaminophen 325mg/Codeine 30mg (Tylenol #3) one tab PO every 4 hrs prn lesser pain (1-4 on scale of 1-10)	
		() Acetaminophen 325mg/Codeine 30mg (Tylenol #3) two tabs PO every 4 hrs prn lesser pain (5-10 on scale of 1-10)	
		() Propoxyphene Napsylate 100mg/Acetaminophen 650 mg (Darvocet N-100) one tab PO every 4 hrs prn lesser pain (1-4 on scale of 1-10)	
		() Propoxyphene Napsylate 100mg/Acetaminophen 650 mg (Darvocet N-100) two tabs PO every 4 hrs prn lesser pain (5-10 on scale of 1-10)	
		() Hydrocodone 7.5 mg/Acetaminophen 500mg (Lortab 7.5) mg one tab PO every 4 hrs prn lesser pain (1-4 on scale of 1-10)	
		() Hydrocodone 7.5 mg/Acetaminophen 500mg (Lortab 7.5) mg two tabs PO every 4 hrs prn severe pain (5-10 on scale of 1-10)	
		() Promethazine (Phenergan) 25 mg IM every 4 hrs prn nausea and vomiting	
		() When patient has voided, is ambulating, taking a diet, and RN feels patient is ready for discharge, call attending physician.	
		Physician Signature:	
		Date / Time:	



OUTPATIENT POST-OP ORDERS

▼ Addressograph / Patient Label ▼